JRCO Mount Bar Parts

Item Part No. Description
1 4670-9 Mount Bar 39"
4670-10 Mount Bar 44"
4670-11 Mount Bar 54"
2 4668 U-bracket
3 4631-2 Clamp Plate
4 4671-1** Clamp Bar 3.0**
4671-2** Clamp Bar 4.4**
4671-3** Clamp Bar 3.3**
4671-4** Clamp Bar 3.8**
4671-5** Clamp Bar 5.1**
4671-6** Clamp Bar 1.5**
5 4669R Mount Plate, Right
6 4669L Mount Plate, Left
7 7278 Hex bolt, 3/8-16 x 2-1/2
8 7279 Nylon Locknut 3/8-16
9 4247 3/8 Flatwasher
10 --- Hex bolt, 3/8-16 x various lengths
11 7250 Serrated Flange Nut, 3/8-16
12 7277 Carriage Bolt, 3/8-16 x 1

**Qty & size vary with application

ORDER ONLINE OR BY PHONE 410-692-5170